
E L  D O R A D O  L A F C O  
LOCAL AGENCY FORMATION COMMISSION 

 
 
 

A G E N D A  OF  S E P T E M B ER  2 7 ,  20 23  
 

R E G U L AR  M E E T I N G 
 
 
 
TO: Brian Veerkamp, Chair, and 
 Members of the El Dorado County Local Agency Formation 

Commission 
 
FROM: Shiva Frentzen, Executive Officer 
 
AGENDA ITEM #1: DRAFT CITY OF PLACERVILLE, CITY OF SOUTH LAKE TAHOE, 

AND CAMERON PARK COMMUNITY SERVICES DISTRICT 
MUNICIPAL SERVICE REVIEW AND SPHERE OF INFLUENCE 
UPDATE (LAFCO PROJECT NO. 2022-02) 

 
 
Recommendation and Discussion 
Staff recommends that the Commission: 
1. Open the Public Hearing and comment period on this matter; and 
2. Receive the presentation from Planwest Partners for the Draft City of Placerville, City of South 
[...]
The City of Placerville’s stormwater drainage system is managed by the Public Works Department and 
consists of a gravity-based stormwater system including trunk lines, retention basins, and surface 
infrastructure, such as, gutters, alleys, and storm ditches. Stormwater is primarily discharged to Hangtown 
Creek, a tributary to Weber Creek and the South Fork of the American River. The City’s drainage system is 
considered as a small MS4, municipal separate storm sewer system, under the U.S. Environmental 
Protection Agency Phase II regulations serving populations less than 100,000 (City of Placerville, 2005). The 
City has indicated that statewide changes to storm drainage regulations will pose a challenge over the next 
several years. However, the City does have a dedicated sales tax measure (Measure L) that helps fund 
projects to address state regulations.  

LANDSCAPING AND LIGHTING 
The City of Placerville provides lighting services along streets and City-owned parking lots within its 
commercial districts. In addition, the City administers two lighting and landscaping maintenance districts 
(LLMD) that are located within the City limits. The Orchard Hill LLMD provides on-site and off-site 
landscaping, and maintenance and operation of street lights within the Orchard Hill Subdivision and general 
maintenance to Orchard Hill Park in the western portion of the City off of Mallard Lane. Additionally, the 
City administers the Ridge at Orchard Hill Benefit Assessment District which pays for routine maintenance 
and deferred maintenance of streets, curbs, gutters, storm drains, and lighting within the associated 
subdivision. The Cottonwood Park LLMD provides street lighting services and maintenance to areas of open 

 
1 On December 31, 2022, 5.32 inches of rain fell which is approximately 14% of the city’s average annual rainfall (Rasco, 2023) (DRI, 
2023). 

Agenda Item #1 
Attachment A 

Page 41 of 104



  EL DORADO LOCAL AGENCY FORMATION COMMISSION 

DRAFT – MUNICIPAL SERVICES REVIEW  [37] CAMERON PARK CSD, PLACERVILLE, S. LAKE TAHOE 

space and George F. Duffey Park located off of Clay Street near the Cottonwood Senior Apartments. The 
City also provides some lighting services in residential districts within the City. 

ROAD MAINTENANCE 
The City of Placerville maintains approximately 53 miles of roadway within the City boundary. The Streets 
and Roads Division within the Public Works Department provides maintenance services for roadways by 
providing pavement patching, street striping, sign installation and removal, street sweeping, snow removal 
and street sanding, storm drain maintenance, weed abatement, tree trimming and removal, graffiti 
removal, and the annual lawn and leaf pick up program. The City Engineering Department works with the 
El Dorado County Transportation Commission to evaluate the conditions of the City’s roadways and 
manages the Capital Improvement Program and the City’s pavement management program to determine 
and prioritize repairs and maintenance as well as identify specific funding sources for infrastructure 
improvements. 

Regular Street maintenance is paid for the by General Fund and Gas Tax Fund.  Larger street projects are 
paid for by the Measure L Fund and available transportation grants.  Other road maintenance is also 
provided through the Ridge at Orchard Hill Benefit Assessment District.  

While not maintained by the City, the Highway 50 corridor has a direct impact on cross streets and the flow 
of traffic through the City. Due to regular congestion along Highway 50 through Placerville on major holiday 
weekends, the El Dorado County Transportation Commission, Caltrans, the City of Placerville, and other 
stakeholders coordinated to implement the “Trip to Green” program in 2022. “Trip to Green” was a pilot 
program where three weekends in the summer and fall, traffic signals on eastbound and westbound US-50 
were set to stay green so that traffic may flow freely. To ensure safe travel, northbound and southbound 
movements across US 50 at Canal Street, Spring Street (Highway 49), and Bedford Avenue were closed to 
public traffic, allowing emergency vehicle access only. Right-in and right-out access remained available at 
Spring Street, Center Street, and Bedford Avenue.  Initial feedback was positive for the project with 70% of 
survey respondents indicating they would support future use of Trip to Green during peak congestion to 
help alleviate traffic (Wood Rodgers, 2023).  

WATER 
The City of Placerville purchases water from EID and distributes it to customers through City maintained 
and operated water mains. As of 2023, the City provides potable water service to 2,719 connections of 
which 2,214 (81%) are residential, and 505 (19%) are commercial. EID’s operations and service review are 
discussed further in the EID MSR/SOI Update adopted in 2020 (EDLAFCO, 2020). 

Source  

Placerville is EID’s largest customer and purchases approximately 1,200 acre-feet of potable water annually 
through several bulk water meters.  EID receives water from sources under rights and entitlements 
emanating from higher elevation alpine streams and lakes in the South Fork American River watershed and 
the Cosumnes River watershed. The City has been receiving potable water from EID through an agreement 
since 2002. Prior to that, the City owned and operated its own water treatment plant that served the City’s 
customers but found it to be more cost effective and beneficial to the public to connect to EID for the 
primary service to its customers.  The City’s water treatment plant was decommissioned in 2003. 

Agenda Item #1 
Attachment A 

Page 42 of 104



  EL DORADO LOCAL AGENCY FORMATION COMMISSION 

DRAFT – MUNICIPAL SERVICES REVIEW  [38] CAMERON PARK CSD, PLACERVILLE, S. LAKE TAHOE 

Distribution, Treatment & Storage 

The City’s Public Works Department operates and maintains approximately 60 miles of water main 
pipelines and approximately 2,700 water meters. There is one pump station located at Ridge Court and 
various pressure control stations throughout to equalize the system’s pressure balance. There are currently 
no water storage tanks within the City.  EID maintains several large water storage reservoirs (tanks) around 
the City including Reservoir 3 east of Smith Flat, Reservoir 4 on Meadow Lane Court to the north, and 
Reservoir 6 off of Harris Court to the south.  Additional storage reservoirs are located upstream along the 
Highway 50 corridor and near Jenkinson Reservoir in Pollock Pines (EDLAFCO, 2020).  

Fees  

Water rates for operation and maintenance of the water system were last adopted in June 2022. Customers 
are charged a base bi-monthly rate and a use fee that is calculated per 100 cubic feet (CCF) as noted in the 
table below. The listed rates are subject to automatic “pass through” increases based on increases in the 
price of water obtained from EID.  The City implements the uniform rate schedule below to fully pay for 
the City’s debts and operational costs for the distribution system2. Water service throughout the City was 
previously subsidized by Measure H. However, in 2018 this funding was redirected to support wastewater 
services only.  

Table 10: City of Placerville Water Rates 

Rate Category Commercial/Residential  
Base Charge (Bi-Monthly) $25.73 
Commodity Charge (All Use, Per CCF) $5.17 
Rate Category Residential (Life Line)  
Base Charge (Bi-Monthly) $19.30 
Commodity Charge (All Use, Per CCF) $3.88 

 

WASTEWATER 
The City’s wastewater collection service area encompasses most of the Hangtown Creek watershed, which 
includes areas that are outside the City boundary along Smith Flat and Smith Flat School Roads. The Public 
Works Division operates and maintains the wastewater infrastructure system consisting of 48 miles of 
wastewater collection pipelines, three lift stations, several individually owned (private) lift stations, and 
discharge facilities.  The Engineering Department manages and operates the wastewater treatment plant, 
Hangtown Creek Water Reclamation Facility (HCWRF). Overall, the wastewater system serves 3,430 total 
connections with 3,031 (88%) residential connections and 399 (12%) commercial connections.  

Treatment Facility 
Wastewater is treated at the HCWRF which is a tertiary wastewater treatment plant located on Coolwater 
Creek Road within the South Fork American watershed. The City manages its National Pollutant Discharge 
Elimination (NPDES) permit that was last updated in 2020. The facility is designed for an Average Dry 
Weather Flow of 2.3 million gallons per day (MGD) with a rated capacity of 5 MGD (Johnson Controls, 2015). 
The HCWRF tertiary treatment system at the facility includes one rotary fine screen, two primary clarifiers, 
three aeration basins, two anoxic basins, three secondary clarifiers, three cooling tower units, six multi-

 
2 A summary of the City’s proprietary funds, including operational revenues and expenses, can be found in their annual audit.  This 
information can be found on page 37 of the FY 2020-21 audit which is available on the City’s website.  

Agenda Item #1 
Attachment A 

Page 43 of 104



  EL DORADO LOCAL AGENCY FORMATION COMMISSION 

DRAFT – MUNICIPAL SERVICES REVIEW  [39] CAMERON PARK CSD, PLACERVILLE, S. LAKE TAHOE 

media filters, one ultraviolet light disinfection channel, and a cascade aerator prior to discharge to 
Hangtown Creek. The solids collection and disposal consist of solids collected from the primary clarifiers 
that are then processed in anaerobic digesters; solids collected from the secondary clarifiers are stored in 
waste activated sludge holding tanks and sent to a gravity thickener before being processed in anaerobic 
digesters. Digested solids are dewatered using belt filter presses, collected, and then hauled off-site to be 
applied on land by a separate commercial entity. The filter backwash water and decanted water from the 
belt filter press are collected in a sump and pumped to storage basin and returned to the influent of the 
primary clarifier splitter box for treatment. 

Below are the average recent wastewater demands for the treatment facility. The HCWRF is currently 
operating on average with excess capacity. Based on the available data, the facility is operating well within 
its design capacity for average dry weather flow. However, peak flows (generally caused by large wet 
weather storm events) exceed the design capacity of 5 MGD.  This could be attributed to infiltration and 
inflow within both the public system as well as private laterals, or other factors. The City is currently 
updating its private sewer ordinance which will encourage maintenance and repairs of private systems to 
reduce potential inflow and infiltration.   

Table 11: Hangtown Creek Water Reclamation Facility Average Flows (MGD) 

* In 2017 the region experienced a 140-year storm that impacted the recorded peak day flow. 

Recent and Planned Improvements 

Over the last five years, the City has completed numerous projects that include a wastewater system 
component.  These include servicing various components of the treatment facility, completing the Conrad 
Street Sewer Replacement Project, the Mosquito Road Maintenance Project, the Western Placerville 
Interchanges Project, the Spring Street Maintenance Project, and several other street repair/improvement 
projects.  Planned projects over the next five years include several wastewater main replacements along 
Broadway, Canal Street, Miller Way, Myrtle Avenue, Randolph Creek, Cedar Ravine, Clay Street, and Locust 
Street along with other maintenance activities at the treatment facility. These improvements are funded 
primarily by the sewer enterprise fund, Measure H Sales Tax revenue, and outside grant funding 
opportunities.    

 

Fees  

Currently the City charges bi-monthly fees for wastewater services and vary depending on the type of 
residence or business served.  Fees include a base charge for service that includes up to 750 cubic feet and 
a volumetric charge based on the amount of water used in 100 cubic feet (CCF). A full list of charges is 
provided in the table below.  

Year  Average Daily 
Flow 

Average Dry 
Weather Flow 

Average Wet 
Weather Flow 

Recorded 
Peak Day 
Flows 

2017 1.1 0.9 3.7 9.5* 
2018 1.02 0.9 3.2 8.2 
2019 0.94 0.8 3.1 6.0 
2020 0.81 0.72 3.3 6.3 
2021 0.91 0.78 2.9 5.8 

Agenda Item #1 
Attachment A 

Page 44 of 104



  EL DORADO LOCAL AGENCY FORMATION COMMISSION 

DRAFT – MUNICIPAL SERVICES REVIEW  [40] CAMERON PARK CSD, PLACERVILLE, S. LAKE TAHOE 

Table 12: City of Placerville Current Wastewater Rates 

Residential Base Charge Per CCF over 7.5 CCF 
Single Family $208.81 $9.53 
Lifeline $154.36 $7.15 
Apartment Units $185.24 $9.53 
Non-Residential Base Charge  Per CCF over 7.5 CCF 

Retail Stores/ Offices $182.80 $19.13 
Service Stations $217.73 $23.00 

Motel/ Hotel Rooms $217.11 $16.26 
Restaurants $415.66 $23.63 

Fast Food Service $357.49 $19.39 
Coffee Shops $270.14 $19.27 
Laundromats $174.11 $19.49 

Hospitals $200.79 $21.12 
Resthomes $193.26 $20.47 

Markets $226.14 $23.63 
Churches $163.22 $16.62 
Car Wash $154.44 $16.48 

Bars $235.10 $20.18 
Mortuaries $265.16 $30.88 

Halls $163.27 $13.59 
Fire Station $192.81 $20.07 

Fair Grounds $207.70 $22.26 
Movie Theatre (per 

seat) 
n/a $1.10 

Schools (per child) n/a $10.54 
 

PARK AND RECREATION  
The City of Placerville provides parks and recreation facilities, including neighborhood and community parks 
and open space preserves. The City’s General Plan identifies a goal of five acres per 1,000 residents within 
the city limits (Goal D, Policy 2). This is consistent with the City’s 2017 Parks and Recreation Master Plan 
Update which also lists a goal of 0.5 miles of trail/path per 1,000 population. The City currently maintains 
103 acres of parks, five miles of trails and ten acres of open space for a total of 118 acres of recreational 
space.  This equates to 9.6 acres of parkland and 0.47 miles of trail per 1,000 residents.   

Facilities 

The City of Placerville maintains six parks that provide a wide range of amenities including playground 
equipment, ball fields, walking trails, and exercise equipment. In accordance with the City’s code of 
regulations Section 8-11-1(B), park facilities are open from one hour before sunrise to one hour after sunset 
unless otherwise posted for special events and/or circumstances. A brief summary of each park is provided 
below. The City currently has a Memorandum of Understanding with the El Dorado County Schools for use 
of City facilities and programs.  

 

Agenda Item #1 
Attachment A 

Page 45 of 104



  EL DORADO LOCAL AGENCY FORMATION COMMISSION 

DRAFT – MUNICIPAL SERVICES REVIEW  [41] CAMERON PARK CSD, PLACERVILLE, S. LAKE TAHOE 

Figure 7: City of Placerville Parks Map 

 

Benham Park and Aquatic Center 
Located at 3071 Benham Street in downtown Placerville, this park currently consists of a meeting hall (Scout 
Hall), Tot Lot area for children, basketball courts, swings, slides, various playground equipment, picnic 
facilities, turf areas, restrooms, and the Aquatics Center.  

The Aquatic Center consists of an open air six lane lap pool with a connected wading area and water slide.  
It also has an aquatic playset area that consists of a shallow pool (approximately one foot) with a play 
structure that includes water cannons, water curtain, slide, and waterspout.  Since the pool area is not 
covered, the center is only open seasonally from approximately June through August. When open, offerings 
include open public swimming, lap swimming, swim lessons, aerobics classes, and lifeguard training as well 
as event/activities rental space.  

Approximately 76% of Aquatic Center users reside outside of the City limits and therefore do not contribute 
property taxes for operation and maintenance of the facility.  For this reason, the County Board of 
Supervisors has regularly agreed to provide financial aid to the City to support a full aquatic program at the 